



## Certificate of Analysis

Oxalic acid Anhydrous

Test Description	Unit of Measure	Specifications		Test result
		Maximum	minimum	
Main content	weight %	99.6		Confirm
SO <sub>4</sub> <sup>2-</sup> content	weight %		0.07	Confirm
Ash Content	weight %		0.01	Confirm
Heavy Metal Content(Pb)	weight %		0.0005	Confirm
Fe	weight %		0.0005	Confirm
Chloridate(Cl-)	weight %		0.0005	Confirm

Provides chemicals anytime & anywhere

Website: [kimyachemex.com](http://kimyachemex.com)

Email: [sales@kimyachemex.com](mailto:sales@kimyachemex.com)

Tel: +86-2150591759 (4 Hat)

Fax: +86-2150591759

Adres: 404 Numara, Tomson Kulesi Waigaoqiao pudong bölgesi, Şangay, Çin